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Kvadrat A/S
Lundbergsvej 10
8400 Ebeltoft
Denmark

Miori Outdoor
Use surface: 100 % polypropylene
Colours: 0171, 0181, 0211, 0261, 0381, 0541, 0741

Sample description on page 2

The laboratory is not responsible for information supplied by the
customer that may affect the validity of test results.

Test Report contains results of the tests related to the submitted sample
only. Sampling has been done by the customer. The Report may not be
reproduced in any way other than as a complete set. Reproduction of
certain parts of the Report is subject to approval of the test laboratory,
which has issued it. All information about subcontracted tests results
or unaccredited test methods is presented in text part of the test report.
Unless otherwise stated, all tests were performed at the address, listed
in the header.
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Description of samples:

Miori Outdoor
om
vulcanic soil

Miod Outdoor
0261
warm clay

Miori Outdoor
0741
blue clay

Miori Outdoor
0181
river pebbies

Miori Outdoor
0381
black soil
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Miorl Outdoor
0541
red earth
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Determination of colour fastness to artificial light: Xenon arc Jading lamp test
was tested according to CSN EN ISO 105-B02

instrument: QSUN-Xe2, model B02, air cooled Xe lamp

lighting procedure: method 2

sample’s rotation: not used

exposure conditions: Al - normal, adequate to mild zone (RH 40 %, BST (45+3) °C)
approximate radiation energy: (300-400 nm): 20,3 MJ/m?

Result: grade of blue scale

Sample Results

Miori Outdoor, colour 0171 COlOurschange
Miori Outdoor, colour 0181 COlOurschange
Miori Outdoor, colour 0211 COlourschange
Miori Outdoor, colour 0261 COIOUI'SChaﬂge
Miori Outdoor, colour 0381 Colourschange
Miori Outdoor, colour 0541 colour gchange
Miori Outdoor, colour 0741 | COlourgchange

Approved by: Markéta Hrubanova

Head of Testing Laboratories

End of report
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Customer: Ms. Martina Novotna
Assignment from:  05/02/2025
Received: 06/02/2025
Assignment:

Standard
No. | Test

Test conditions

Colour fastness to
1 artificial weathering:
* | Xenon arc fading

DIN EN ISO 105-B04:1997

Used machine: Q-Sun (Xe-3-HDS)
Used method: method 2

lamp test Subcontracted implementation and evaluation
Samples:
Coding for test Identification by customer
Miori Outdoor
Sample 1 Colours: 0171, 0181, 0211, 0261, 0381, 0541, 0741
Material composition: 100 % Polypropylene
Sampling: The samples were taken by the customer.
Realisation
of the test: The measurement samples were taken and tested in compliance with the
above-mentioned regulations.
riod: 10/02/2025 - 17/04/2025

Geschéftsfihrender Direklor:
Dr. Fabian Schreiber

Amitsgericht Greiz VR 206
Gerichtsstand Greiz
Ust-1d-Nr.: DE151887921
Steuer-Nr.: 161/142/21434

Deutsche Kreditbank AG (DKB)
BIC: BYLADEM1001

Durch die DAkkS
Deutsche Akkreditierungsstelle

Mitglied der

IBAN: DE88 1203 0000 1005 3644 58  GmbH @
Cra akkreditiertes Priiflaboratorium Y | ZUSE-GEMEINSCHAFT
Sparkasse Gera-Greiz D-PL-19649.01

BIC: HELADEF1GER
IBAN: DE70 8305 0000 0000 6081 81
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Test results:
1. Fastness to artificial weathering

Sample 1

Colour Grade
0171 T2

0181
0211
0261
0381
0541
0741

N (NN~ (NN

The colour change is evaluated according to the blue scale.
A grade of 8 is the best grade and a grade of 1 is the worst grade.

Correction: The treated samples were re-evaluated using a blue scale.

The testing results are exclusively related to the sample under conditions as received.

Without written permission of the testing laboratory it is inhibited to copy this report partially.

PP S Nocesz

Dr Klobes
Head of the Testing Centre
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